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3I8N1587 5101
Amoxicillin 500 mg 2 vw/dla
Azithromycin 250 mg 14 yw/idle
Cetirizine 10 mg 1 vwAdia

Chlorpheniramine 4 mg

0.25 U/l

Ciprofloxacin 500 mg

2.5 UW/idin

Desogestrel 0.15 mg + Ethinylestradiol 0.03 mg

105 UN/LLEN

Dicloxacillin 250 mg

1.75 U/idin

Doxycycline 100 mg

1.5 vw/Adle

Fluconazole 200 mg

5.25 UI/Lin

Griseofulvin 500 mg

2.75 U/

Hydroxyzine 10 mg

1 uw/idin

Hyoscine 10 mg

2.5 UW/idin

Ibuprofen 400 mg

1.5 Uw/idin

Ketoconazole 200 mg

3 U/

Levonorgestrel 1.5 mg

20.5 U/

Mefenamic acid 500 mg

1.75 vw/idin

Metronidazole 400 mg 1 uw/die
Norfloxacin 400 mg 1.5 uw/dle
Ofloxacin 200 mg 2 vw/idle

Omeprazole 20 mg

1.5 Uw/idin

Oseltamivir 75 mg

31 UIN/ASIR

Paracetamol 500 mg

1 U w/sdin

Prednisolone 5 mg

1 uw/dia

Tinidazole 500 mg

3.2 ym/Adia
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Antacid gel 240 ml

25 un/76

Dicloxacillin suspension 62.5mg/5 ml 60 ml

27.5 u/U8

Hydroxyzine syrup 10meg/5ml 60 ml

16 UNN/U79

Mixture Carminative 180 ml

15.5 U w/1m

3.g1l9n1euBn

NN 3701
Acyclovir cream 5 ¢ 61 UM/vaan
Benzyl benzoate 60 ml 23 vw/vIe

Betamethasone valerate 0.1 mg + Salicylic
acid 3 g ointment 15 g

73 UN/Va98

Calamine lotion 60 ml

13 uw/vm

Clobetasol 0.05% cream 5 ¢

13 um/viaanm

Clotrimazole cream 1% 15 ¢

28.5 Un/viaen

Ketoconazole shampoo 2% 100 ml

258 U/UIR

Methyl salicylate cream 25 ¢

15 Un/vaen

Mometasone cream 0.1% 5 g

31 un/viaen

Mupirocin ointment 2% 5 ¢

40 un/viaon

Petrolatum jelly (Vaseline) 30 ¢

25 U/eau

Povidone iodine 15 ml

13 uw/vm

Povidone iodine 30 ml

21 UInN/UI%

TA 0.02% cream 30 g

30.5 vv/viaen

TA 0.1% cream 5 ¢

10.5 um/viaan

Tretinoin 0.025% 10 ¢

73 U IMN/Yapm

Triamcinolone 0.1% lotion 30 ml

19 U /e

Urea 20% cream 35 ¢

43 vn/vaen
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Adrenaline inj. 1 mg/ml

8 uv/waud

Atropine sulfate inj. 0.6 mg/ml

7 L/ueuy

Benzathine penicillin G 1.2 mu inj.

73 v w/lhuea

Ceftriaxone 250 mg inj.

34 yw/luea

CPM 10 mg/ml inj.

3 /sl

Dexamethasone inj. 4 mg/ml inj.

5.75 vw/waudl

NSS 10 ml 5.25 UW/8u
NSS 100 ml 17 /U
SWFI 5 ml 4.75 Un/8u

TA 10 mg/ml inj.

16 U/wau

TA 40 mg/ml inj.

62 vn/lnea
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HPV 4 enewiug

2,500 U/l

Influenza 4 @ewug

400 U/

Meningococcal vaccine

(Irdulpaniulsalinmmdusu 4 anawug)

1,200 U/l

PCV 15 angug

2,256 U/l




